
 

June 2024  
Puyallup Facility Wastewater Discharge Permitting Support Services  

Industrial Wastewater Facility Engineering 
Report 

Prepared for the Red Dot Corporation 
  



 
 

Project Number: 232934-01.01 
\\Fuji\Anchor\Projects\Red Dot\Puyallup Wastewater Permitting\02_Engineering Report Prep\WAC 173-240-130 Engineering Report\Engineering 
Report_2024-06-21.docx 

June 2024  
Puyallup Facility Wastewater Discharge Permitting Support Services  

Industrial Wastewater Facility Engineering 
Report 

Prepared for 
Red Dot Corporation 
2504 East Main Avenue 
Puyallup, Washington 98372 

 Prepared by 
Anchor QEA 
1201 3rd Avenue 
Seattle, Washington 98101 

 





 
 

Industrial Wastewater Facility Engineering Report ii June 2024 
[...]
Appendix A. The wastewater generating processes will generally be located in the central zone of the 
Facility, north of the pretreatment area that includes the powder coating and brazing/soldering 
areas. The pretreatment system will be located along the south wall near the center of the building.  

3.3 Suitability of the Proposed Site 
The general building outline and location are shown in Appendix A. The building is on a parcel zoned 
for limited manufacturing, general warehousing, and storage. It is bounded by East Main Avenue to 
the north; light industrial properties to the west, south, and southeast; and a residential area to the 
northeast with a 30-foot buffer zone. The wastewater treatment site is within the industrial building 
footprint on the concrete floor within a containment curb.  

3.4 Water Quantity and Quality 

3.4.1 Water Balance 
The Facility water is supplied by the City’s water system. The water is used for domestic uses 
including restrooms, a breakroom, and office space; manufacturing processing and housekeeping 
purposes; and landscape irrigation. The Facility discharges domestic, or sanitary, wastewater and 
manufacturing process wastewater. Sanitary wastewater and treated process wastewater each are 
routed to their own dedicated pump station, which discharges to a common Facility drain.  



 

Industrial Wastewater Facility Engineering Report 7 June 2024 

Domestic water and wastewater flow are estimated based on 250 employees using 25 gallons per 
day for a total domestic water throughput of 6,250 gallons per day. Manufacturing process 
wastewater usage is provided in Table 3.  

Table 3  
Manufacturing Water Uses and Quantities 

Location Volume (gallons) Frequency 
Average Daily Volume 

(gallons) 

Regular Operations 

WC 200/250 

Tube wash tank 262 Daily 262 

Tube test tank 40 Daily 40 

Small test tank 30 Daily 30 

Fuse clean 55 7 Days 8 

WC 699 

Powder coat/clean coat 400 (as overflow) Daily, continuous 400 

Typical daily volume 1,280 

Periodic Discharges 

Powder coat/clean coat 2,533 120 days 21 

Total daily average 1,306 

Peak day discharge 4,063 

 

3.4.2 Manufacturing Process Water Quality 
The Facility incorporates continuous flowing rinse tanks, dead or batch-wise rinse tanks, and water 
quality-based rinse movement, which are all typical for a metal finishing facility. With the exception 
of the powder coat cleaning/coating line, which uses continuous flow, the remaining rinse and test 
tanks’ change outs are time-based. All tanks containing wastewater are single tanks—that is, with no 
alternating rinses—and are filled with potable water and gravity-drained to transfer tanks, which lead 
to the pretreatment equalization tank.  

The production processes are the fabrication, assembly, cleaning, coating, and rinsing of 
brass/bronze and aluminum parts and assemblies. Cleaning the metal parts after soldering and 
brazing can release dissolved cationic copper and zinc into the rinse water. Other cleaning, pressure 
testing, and rinse tanks will also gather metal particulates. The cleaner and phosphate process prior 
to powder coating includes daily continuously flowing rinse water streams in addition to spent 
process solutions dumped once every 90 to 120 days.  



 

Industrial Wastewater Facility Engineering Report 8 June 2024 

Facility floors are cleaned using a motorized floor cleaner, which produces limited wastewater. The 
sweeper is not used in the Facility spill cleanup procedures. The wastewater generated from floor 
cleaning is assumed to be of similar quality to the rinse tank wastewater and amenable to treatment 
in the pretreatment system.  



 

Industrial Wastewater Facility Engineering Report 9 June 2024 

4 Pretreatment Standards 

4.1 Federal Categorical Pretreatment Standards 
The federal categorical pretreatment standards are set in 40 CFR Part Chapter 1 Subchapter N. 
Part 403 – General Pretreatment Regulations for Existing and New Sources of Pollution and 
Part 433 – Metal Finishing Point Source Category are applicable to the Facility. Pretreatment 
standards for new sources set in Part 433.17 are listed in Table 4. Although the pretreatment system 
that will be used at the Facility is not a new system, the Facility will be a new source of wastewater to 
the City’s POTW, so the pretreatment standards for new sources are applicable.  

Table 4  
Part 433 Pretreatment Standards for New Sources 

Pollutant or Pollutant 
Property 

Daily Maximum  
(mg/L) 

Maximum Monthly 
Average (mg/L) 

Total cadmium 0.11 0.07 

Total chromium 2.77 1.71 

Total copper 3.38 2.07 

Total lead 0.69 0.43 

Total nickel 3.98 2.38 

Total silver 0.43 0.24 

Total zinc 2.61 1.48 

Total cyanide 1.20 0.65 

Total toxic organics 2.13 NA 

Cyanide (A)1 0.86 0.32 

Oil and grease 52 26 

Total suspended solids 60 31 

pH 6.0<pH<9.0 6.0<pH<9.0 
Note:  
1. Cyanide amenable to alkaline chlorination; only applicable to industrial facilities with cyanide treatment 
 

4.2 City of Puyallup Municipal Code 
The pretreatment standards listed in PMC Chapter 14.06.024 are local limits for daily maximum 
allowable discharge concentrations, solutions, or suspensions that meet the requirements of both state 
and federal limits and are listed in Table 5. Not all pollutants listed in Table 4 are pollutants of concern 
for the Facility; pollutants or properties of concern specific to the industrial activities performed at the 
Facility are zinc, copper, pH, and total suspended solids, as presented and discussed in Section 3.4.2. As 
described in PMC Chapter 14.06.021, the pH of wastewater is limited to a minimum of 5.5 and 
maximum of 11.0. These limitations apply to the point where the wastewater is discharged to the 



 

Industrial Wastewater Facility Engineering Report 10 June 2024 

POTW (end of pipe). Federal categorical limitations listed in Table 2 that are more stringent than the 
local limits (pH, cadmium, chromium, lead, and cyanide) supersede the local limits shown in Table 3.  

Table 5  
City of Puyallup Pretreatment Standards 

Pollutant 
Daily Maximum Allowable Discharge 

Concentration (mg/L) 

Arsenic  0.187 

Cadmium 0.167 

Copper 0.165 

Chromium1 5.0 

Cyanide 1.29 

Lead 1.18 

Mercury 0.018 

Molybdenum 0.692 

Nickel 1.4 

Selenium 0.325 

Silver 0.169 

Zinc 2.30 

Oil and grease (petroleum or mineral oil products) 100 

Ammonia 100 

UV transmittance at 254 nanometers >10%2 

Biochemical oxygen demand 1,500 (or 200 lbs/day) 

Total suspended solids 300 (or 25 lbs/day) 

Total toxic organics  2.0 
Notes:  
1. The chromium limit applies to the total concentration of both trivalent (Chromium III) and hexavalent (Chromium VI) Chromium 

species. Chromium VI must not exceed 2 milligrams per liter (mg/L) of the total chromium concentration.  
2. The transmittance limit applies to a sample that has been agitated and aerated with an equal volume of activated sludge from the 

POTW for the hydraulic residence time of the aeration system, allowed to settle overnight, and then decanted off the settled solids.  
 

4.3 Sanitary Sewer Discharge 
The Facility will discharge to a sanitary sewer leading to the City’s Water Pollution Control Plant via a 
connection that meets the City’s standard specification 04.03.04 for “Commercial Side Sewer 
Connection with Sampling Connection” (Puyallup 2011). The discharge that the Facility contributes to 
the sanitary sewer will not significantly increase flow or the type or concentrations of pollutants to 
the POTW. The pretreatment Facility’s maximum daily discharge is less than 0.1% of the POTW’s 
average daily flow of more than 5 million gallons per day. A detailed outfall analysis or description of 



 

Industrial Wastewater Facility Engineering Report 11 June 2024 

the receiving water is not applicable to this Facility because all discharges will be pretreated and 
discharged to the sanitary sewer.  

4.4 Expansion Plans 
The Facility is fully built out with no room for manufacturing process expansion, and there are 
currently no plans to add or modify processes that will change the water balance or daily discharge 
volumes. Applying a modest safety factor, and based on Table 3, the maximum daily discharge will 
be 4,500 gallons. 

 



 

Industrial Wastewater Facility Engineering Report 12 June 2024 

5 Pretreatment Process Description 

5.1 Treatment Process Overview 
From the 2012 engineering report (Advanced Chemical Technologies 2012): 

The process chemicals and resulting process wastewater are typical for the 
metal finishing industry. Therefore, the treatment process utilized is well 
established and follows standard chemistry protocols for pH adjustment, 
coagulation, flocculation, and sedimentation. 

The treatment process uses hydroxide precipitation to coagulate dissolved (soluble) contaminant 
metal cations, removing them into the suspended solid (insoluble) phase. The resulting solids are 
then flocculated to form larger particles that can be settled more rapidly than those formed via the 
initial coagulation. 

Iron oxyhydroxide solids are used to enhance the removal process via coprecipitation and adsorption 
reactions. Coprecipitation/coagulation occurs when iron (Fe3+), a metal cation, is added to water and 
caused to precipitate as the oxyhydroxide known as ferrihydrite (Fe(OH)3) in the presence of the 
copper (Cu3+) and zinc (Zn2+) cations. Iron, commonly added as an iron salt, is added as ferric 
chloride (FeCl3). Causing the ferric cation to precipitate requires the addition of sodium hydroxide 
(NaOH or caustic soda). Adsorption of copper and zinc onto the ferrihydrite solid surface also occurs. 
Coprecipitation and adsorption reactions with iron are most efficient at pH values above 8 or 
9 standard units (SUs). 

The ferrihydrite that forms also behaves as a coagulant to capture other suspended particulates in 
the wastewater. The resulting coprecipitated contaminant metals and pre-existing particulate 
coagulated solids have surface charges that cause particles to repel each other and remain stably 
suspended in water. For the Facility’s waste stream, the charges are positive, or cationic, and an 
anionic polymer is added to eliminate the surface charge repulsion, allowing the particles to 
flocculate, increasing particle size for improved settling in a clarifier.  

The sequence of steps for a precipitation and settling process are as follows: 

• Wastewater collection and equalization 
• Coagulation/coprecipitation 
• Flocculation 
• Clarification (settling) 
• Discharge 

The steps have been historically implemented as batch or continuous processes. In a batch process, 
all steps occur in a single tank, and two tanks are required to allow one tank to fill while the other is 



 

Industrial Wastewater Facility Engineering Report 13 June 2024 

used for the treatment and discharge steps. Batch processes are suitable for variable inflow such as 
occurs between the average and peak day flows at the Facility. Batch processes may require more 
space for the tanks and are less amenable to automation. In a continuous process, each step occurs 
in a dedicated tank with wastewater continuously flowing from one step to the next. A truly 
continuous process is not applicable for the Facility due to the variable inflow.  

To account for inflow variability, the Facility uses a semi-continuous process, in which inflow is 
collected in a larger equalization tank and subsequently routed through a continuous flow process at 
a treatment and discharge rate larger than the inflow rate. 

5.2 Treatment Unit Processes and Capacities 
The objective for overall treatment time is to allow treatment and discharge of the peak day flow 
during a standard 8-hour work shift. A nominal treatment rate of 10 gallons per minute (gpm) was 
selected. This rate allows for 4,800 gallons of treatment and discharge per day, which is 
conservatively greater than the peak day inflow from the manufacturing processes shown in Table 3. 
The capacity basis for each step, or unit process, is described in the following sections. 

5.2.1 Collection and Equalization 
This section describes a theoretical worst case wastewater generation scenario in which the 
2,783 gallons of powder coat and aluminum grill wash periodic inflows are instantaneously 
transferred to the wastewater collection and equalization tank. In practice, the periodic inflows are 
transferred at less than 50 gpm, requiring hours for the transfer. 

The equalization tank has a volume of 3,000 gallons. The 1,280 gallons of typical daily volume from 
Table 3 are equal to 0.89 gpm. Following 16 hours of continuous “off shift” inflow, the tank collects 
approximately 853 gallons. Initiating treatment and discharge at 10 gpm causes the tank to drain at a 
rate of 9.11 gpm. To make room for periodic inflows, the tank needs to be drained to approximately 
200 gallons. This requires approximately 1.2 hours of treatment. With the tank nearly full and 
draining at 9.11 gpm, approximately 5.5 hours are needed to drain the tank. In total, 6.7 hours are 
needed to treat the peak day inflow to the treatment system.  

During typical operations, 2 days of 1,280 gallons per day inflow, or 2,560 gallons, can be collected. 
Between the end of one treatment shift and the beginning of the second-day shift, approximately 
2,200 gallons are collected. The treatment system then drains at the typical 9.11 gpm rate for 
approximately 4 hours, and the bi-daily cycle is reset. 

5.2.2 Coagulant Addition and pH Adjustment 
Coprecipitation, adsorption, and coagulation of the contaminant metals and particulates occur in the 
reaction and mix tank by adding ferric chloride and maintaining pH at the set point value using 



 

Industrial Wastewater Facility Engineering Report 14 June 2024 

caustic soda. The caustic soda is consumed by the typical acidity of the influent wastewater, and it 
supplies the hydroxyl anions to convert the ferric cations to ferrihydrite. Ferrihydrite formation is 
essentially complete at pH 4, and adjustment above that pH value requires additional hydroxyl ions. 
The optimum pH to maximize metal removal via adsorption is in the range of 8 to 10 SU. Operations 
staff can use this range to test best removal and install the best set point pH. Thus, adjustment of pH 
is based on metals removal and not staying within the effluent pH limits.  

The coprecipitation, adsorption, coagulation, and pH adjustment reactions are rapid, occurring within 
10 to 15 seconds. On this basis, the reaction tank would be small or could occur in-pipe. A minimum 
volume is also needed to provide concentration equalization of the various reactive chemicals that 
enter the reactor. Equalization compensates for, or prevents overshoot from, the non-constant 
nature of the chemical dosing pumps especially near neutral pH ranges with little ability to buffer 
hydroxyl additions. The resulting pH control system uses a band around the pH set point. As acidic 
water and ferric chloride are added, the pH drifts to the low end of the band, and then hydroxyl ions 
(from caustic soda) are added to raise the pH to the high end of the band.  

5.2.3 Flocculant Addition and Slow Mixing 
Coagulated solids flow to the flocculation tank, in which the anionic polymer is dosed. The 
flocculation tank uses a slow paddle-type mixer to agglomerate precipitated solids into larger 
particles. A reaction time of 5 minutes is needed to allow for charge destabilization and particle 
collisions. The flocculation tank then overflows into the clarifier.  

5.2.4 Clarification 
The clarifier is a large, conical-bottom tank that separates the treated water from the formed solids. 
The agglomerated solids settle to the bottom of the cone, and treated water overflows through the 
overflow trough at the top of the clarifier tank to a transfer tank. Settled solids are pumped to the 
sludge management system. 

5.2.5 Effluent Flow Control 
The clarified effluent holding tank provides flow equalization prior to pumping the effluent. Treated 